



TEST REPORT

NUMBER: SHJ0004048

APPLICANT: BABYBOW PTY LTD
UNIT 17/620 BOTANY ROAD
ALEXANDRIA 2015 NSW AUSTRALIA
ATTN: QING BAO

DATE: MAY 21, 2007

SAMPLE DESCRIPTION:

ONE (1) PIECE OF SUBMITTED SAMPLE SAID TO BE :
ITEM NAME : COTTON VELUUR BOOTIES.
STYLE NO. : 6116.
LABELLED AGE GROUP : NOT SPECIFIED.
PACKAGING PROVIDED BY : NO.
APPLICANT
GOODS EXPORTED TO : AUSTRALIA.
COUNTRY OF ORIGIN : CHINA.

TESTS CONDUCTED:

AS REQUESTED BY THE APPLICANT, FOR DETAILS REFER TO ATTACHED PAGE(S)

CONCLUSION:

<u>TESTED SAMPLES</u>	<u>STANDARD</u>	<u>RESULT</u>
SUBMITTED SAMPLE	AUSTRALIAN / NEW ZEALAND STANDARD ON SAFETY OF TOYS AS/NZS ISO 8124-2:2003 FLAMMABILITY TEST	PASS

TO BE CONTINUED

PREPARED AND CHECKED BY:
FOR INTERTEK TESTING SERVICES
LTD., SHANGHAI

AUTHORIZED BY:
FOR INTERTEK TESTING SERVICES
LTD., SHANGHAI

ROGER ZHANG
TOY DIVISION MANAGER

STEPHEN TSANG
GENERAL MANAGER



TEST REPORT

NUMBER: SHJ0004048

TESTS CONDUCTED

FLAMMABILITY TEST

AS PER AUSTRALIAN / NEW ZEALAND STANDARD ON SAFETY OF TOYS AS/NZS
ISO 8124-2:2003.

<u>CLAUSE</u>	<u>TESTING ITEMS</u>	<u>ASSESSMENT</u>
4.1	GENERAL REQUIREMENTS	P
4.2	BEARDS, MOUSTACHES, WIGS AND MASKS AND OTHER PRODUCTS WORN ON THE HEAD WITH HAIR OR OTHER ATTACHED MATERIALS	NA
4.3	DISGUISE COSTUMES	NA
4.4	TOYS INTENDED TO BE ENTERED BY A CHILD	NA
4.5	FILLED SOFT TOYS	NA #

REMARK : P = PASS NA = NOT APPLICABLE

= SINCE THE MAXIMUM DIMENSION WAS LESS THAN 150 MM, THE
FLAMMABILITY TEST AS SPECIFIED IN CLAUSE 4.5 WAS FOUND NOT
APPLICABLE.

DATE SAMPLE RECEIVED : APR.25, 2007

TESTING PERIOD : APR.25, 2007 TO APR.28, 2007

END OF REPORT